
State of Texas v. City of Toyah  1 
First Amended Petition and Application for Injunctive Relief and Appointment of Receiver  

NO. D-1-GN-22-005183 
 

STATE OF TEXAS, 
 
                      Plaintiff, 
 
v.      
 
CITY OF TOYAH,  
 
                      Defendant.   

§ 
§ 
§ 
§ 
§ 
§ 
§ 
§ 
§ 

 
IN THE DISTRICT COURT 

 
 
 

TRAVIS COUNTY, TEXAS 
 

 
459TH JUDICIAL DISTRICT 

STATE OF TEXAS’S FIRST AMENDED PETITION AND APPLICATION FOR 
INJUNCTIVE RELIEF AND APPOINTMENT OF RECEIVER 

 
The State of Texas, by and through its Attorney General, on behalf of the people of 

Texas and the Texas Commission on Environmental Quality (“TCEQ”), files this First 

Amended Petition and Application for Injunctive Relief and Appointment of Receiver and 
[...]
Additional ID(s): 

Address:, 

1 ' 

Principal(s): 
Role 

RESPONDENT 

Contact(s): 

1950004 

Name 

CITY OF TOYAH 

Location: CITY HALL 230 WEST FIRST ST TOY AH 

Local Unit: REGION 07 - MIDLAND 
Activity Type(s): PWSRECON - PWS Recon- Reconnaissance 

investigation for surface water and 
groundwater facilities. 

PWSCCISWCM - CCI SURFACE 
WATER- COMMUNITY MANDATORY 

PWSCMPL - PWS Complaint 

Copy from re:SearchTX



'--'.L.L .L '-'.&. " .L'-'.A.I:llr...L.L ~ .L'-'.L.c:Ll..1. 

4/7/2022 to 7/13/2022 

Page 2 of18 

Role 

REGULATED 
ENTITYMAIL 
CONTACT 

NOE CONTACT 

REGULATED 
ENTITYMAIL 
CONTACT 

NOTIFIED 

PARTICIPATED IN 

REGULATED 
ENTITY CONTACT 

Inv.# -1797025 

Title 

MAYOR PRO TEM 

MAYOR 

MAYOR 

WATER OPERATOR 
-- -- ---- -

WATER OPERATOR 

WATER OPERATOR 

Other Staff Member(s): 

Name 

--

KELLY BENOIT 

Name 

Naomi Machuca 

HON Bobby Creamer 

HON Bobby Creamer 

MS Brandie Baker 

MS Brandie Baker 

MS Brandie Baker 

Role 
Investigator 
QA Reviewer 
Investigator 
Supervisor 

VICKIE FOSTER 
DOUGLAS WILLIAMSON 
RYAN SLOCUM 

Associated Check List 
Checklist Name 
PWS GENERIC VIOLATIONS 
WATER EQUIPMENT 
PWS GENERIC VIOLATIONS (35 ITEMS) 
PWS STANDARD FIELD 
WQ IN-HOUSE LABORATORY COMPLIANCE 
INVESTIGATION 
WATER EQUIPMENT 
WATER EQUIPMENT 

Investigation Comments: 

INTRODUCTION: 

UnitName 

1950004 (Part 2) 
4-20-2022 

1950004 (Part 1) 

1950004 

1950004 

5-16-2022 

4-7-2022 

Phone 

Cell (432) 448-0814 

Cell (432) 924-2712 

Cell (432) 924-2712 

- ------ ----
Cell (432) 943-0605 

- - ----- - - --

Cell (432) 943-0605 

Cell (432) 943-0605 

Mr. Bobby Creamer is Mayor, Ms. Naomi Machuca is Mayor Pro Tern and Ms. Brandie Baker is Water Operator. The 
investigator, Ms. Heather Fairbanks, notified Ms. Baker on March 22, 2022, of the planned Comprehensive Compliance 
Investigation (CCI) of the system. Ms. Fairbanks, accompanied by Field Investigator Mr. Douglas "Jay" Williamson and 
Jessica Moore, with the Environmental Protection Agency (EPA) Region 6, then met with Ms. Baker on-site on April 7, 
2022, and conducted an announced CCI of the public water system (PWS). 

On March 26, 2022, a complaint was received by the Texas Commission on Environmental Quality (TCEQ) Region 7 via 
email. The Complainant alleged that there is a leak from a fire hydrant and is concerned of possible contamination to water 
system and undocumented water loss. 

Daily Narrative 
On April 7, 2022, Investigator Heather Fairbanks, along with Investigator Douglas "Jay" Williamson, met with Jessica 
Moore, with the EPA Region 6, and Brandie Baker, water operator for the City of Toyah to conduct a CCI of the system. 
After reviewing what records were available for review the investigators, accompanied by Ms. Moore and Ms. Baker, 
traveled out to the water treatment plant to review the overall status of the plant. Once 

Copy from re:SearchTX



4/7/2022 to 7/13/2022 Inv. # -1797025 

Page3 of18 

finished reviewing the plant the investigators and Ms. Moore returned to City Hall in Toyah to check tl1e chlorine residua~ 
pressure, turbidity and to also take a bacteriological sample. The investigato11s reported a free chlorine residual of 1.51 
rng/L, a pressure reading of 48 psi, a turbidity reading of o ,52 NTU, and upon receipt of the results, the bacteriological 
sample was absent for total coliform and E. coli. 

On April 20, 2022, Investigator Heather Fairbanks, along with Investigator Jay Williamson, traveled to City Rall to check 
the chlorine residual, presstll'e and turbidity. The investigators reported a free chlorine residual of 1.51 mg/Land 1.16 
mg/L, a pressure reading of 50 psi, and a turbidity reading of 0 .52 NTU. 

On May 16, 2022, Investigator Heather Fairbanks, along with Investigators Jay Williamson and Kelly Benoit traveled to the 
City of Toyah water treatment plant to t,ake follow-up photos of the plant from the April 7, 2022, CCI. Upon arrival at the 
plant the investigators were met by Ml'. Ed Puckett and another gentleman whom the investigators were not introduced to. 
Mr. Puckett was working around the water treatment plant without Brandie Baker, water operator for the City of Toyah, 
being-present; the investigators were informed that Ms. Baker was over in .Pecos attending to personal matters. The 
investigators walked around the plant and noted that the plant was not in operation at the tune of the investigation and 
that the by-pass, which had been taken out of service back in November 2021 when the package plant was put back into 
operation, bad been reconnected and was back in use to fill the clearwell with water. Upon further investigation the 
investigators determined that there was no water in the up~flow clarifier, though there was water being held in the filter of 
tbe package plant. Upon finishing the walk through of the plant and plant yard, the investigators traveled to City Ha11 to 
check the chlorine residual pressure and turbidity. The investigatoi:s reported a free chlorine residual of 0.9 mg/Land 1.06 
mg/L, a pressure reading of 55 psi, and a turbidity read1ng of 1.50 NTU and 1 12 NTIJ. 

On May 19, 2022, Investigator Heather Fairbanks contacted Water Works (PWS 1950034) to inquire about when, or if, 
they had hauled a load of water to Toyah to fill the clearwell at the Toyah water treatment plant. Ms. Fairbanks was 
informed th.at two loads, each load equaling around 8,000 to 9,000 gallons of water, were delivered to Toyah on May 2, 
2022, but that no other loads of water had been taken to Toyah since May 2, 2022, up until Ms. Fairbanks' phone call. 

On May 28, 2022, Investigator Heather Fairbanks emailed Brandie Baker to inquire about her notes, which were provided 
in a packet of information to TCEQ Region 7 management on May 18, 2022. The hand written notes from May 1, 2022, 
indicated that Ms. Baker bad reconnected the by-pass, changed out the cartridge filters, and refilled the c1earwe11 due to an 
issue that she had discovered with the proportions of media in both the up-flow clarifier and the filter of the package plant. 
No answer had been received by close of business May 31, 2022, so Ms. Fairbanks inquired again on June 2, 2022, 
requesting further explanation about the notes from the May 18, 2022, documents that had been provided to TCEQ Region 
7 management, asking for a response by the close of business that day. No response was received from Ms. Baker regarding 
this inquiry, 

On July 13, 2022, Investigator Heather Fairbanks, along with Investigator Jay Williamson, called Brandie Balcer to talk 
about outstanding order provisions for Docket No. 2020-0556-PWS-E and Docket No. 202.0-1352-PWS-E. The following 
were the comments made by Ms. Balcer pertaining to the provisions that were asked about: 

DocketNo. 2020-0556-PWS-E 
- 2.a.iv - Implement improvements. to the Facility's process, procedures, guidance, training, and/or oversight to ensure that 
all future lead and copper tap samples are collected, analyzed, and the l'esults are reported to the Executive Director within 
10 days following the end of each monitoring period, in accordance with 30 Tex. Admin. Code 290.117. Pertaining to this 
provision, Ms. Baker indicated that all of the infohnation that she has pertaining to the lead and copper sampling was 
information provided to her by the TCEQ staff in the Lead and Copper division of Office of Water, along with the addresses 
from City of Toyah for where the samples are taken. 

- 2.a.v - Collect the required number of lead and copper tap samples, have the samples analyzed, and report the. results to 
the Executive Director within ten days following the end of the monitoring period, in accordance with 30 Tex. Ad min. Code 
290.117. Pertaining to this provision, Ms. Baker indicated that she took Lead and Copper samples last year (September 2.7, 
2021)1 but she did not give any indication th<1,t she would be taking samples again this year. 

Docket No. 2020-1352-PWS-E 
- 2.a - Within the first quarter after the effective date of this Order, submit complete and accurate TOGMORs with the 
required total organic carbon and alkalinity sampling data to the Executive Director by the tenth day of the 

Copy from re:SearchTX



CITY U.l<""l'UYA.tt- ·1urAH 

4/7/2022 to 7/13/2022 Inv.# -1797025 

Page4of18 

month following the end of eac.h reporting period, in accordance with 30 Tex. Adm.in. Code 290.112. Pertaining to this 
provision, Ms. Baker indicated thaf sbe ta lees TOC (total organic carbon and alkalinity) samples, but that she is not 
currently completing the reports due to being unfamiliar with the form. -

- 2.b.i - Update the Facility's operational guidance and conduct employee training to ensure that self-reporting 
requirements are properly accomplished, including, the timely submission of signed and certified SWMORs and 
TOCMORs, in accordance with 30 Tex. Adm in. Code 290.110, 290.111, and 290.112. Pertaining to this provision, Ms. Baker 
indicated that there would be an individuaJs who was with, or being sent out by, the EPA to discuss the paperwork that 
needed to be filled out prior to being submitted to Austin. However, only the TOCMORs will be being reviewed and rooked 
at, not the SWMORs. 

- 2.b.ii - Begin submitting complete and accurate SWMORs with the required turbidity and disinfection residua] data to the 
Executive Director by the tenth day of the month followtng the end of each reporting period, in accordance with 30 Tex. 
Admin. Code 290.110 and 290.111. Pertaining to this provision, Ms. Baker indicated that she still cannot complete the 
SWMORs due to still not having the appropriate level of license to certify the results, though she plans to dis.cuss the 
completion of the SWMORs with an individual who will be coming to spealc with her at the end of July. 

EXIT INTERVIEW 
A formal Exit Interview form will be sent along with the Notice of Enforcement (NOE) letter. 

GENERAl. FACILITY AND PROCESS INFQRMATfON: 
This community system provides treated surface water to 48 metered connections and three RV Parks with estimated retail 
population of 101 (per system). Mailing address1 physical address, location, phone numbers, RN and CN fortbe system are: 

P. 0. Box144 
Toyah, TX 79785-0144 

120 West Second Street 
Toyah, TX 79785 

(432) 259-3908 
(432) 259-3908 
(432) 924-2712 
(432) 448~0814 

City Hall 

City HaJl 

City Hall 
City Hall Fax 
Mayor Bobby Creamer (cell) 
Mayor Pro-Tern Naomi Machuca (cell) 

RN:101.225001 City of Toyah Public Water Supply 
CN600665780 City of Toyah 

POE 001: POE sampling is from faucet on clearwell. 
Water from T & P Lake in the Davi Mountains gravity flows through a maximum 12 inch transmission line 35 miles to 
Toyah':S water treatment plant. Water initially enters the center of a V settling tank and exits to a 175 GPM Pacific-Keystone 
adsorption-clarifier package plant. Alum is injected into a tube static mixer prior to the package plant. Polymer is injected 
at the static tube mixer only if raw water turbidity is greater than 10 NTU. Water is clarified through an upflow roughing 
filter of four inches of gravel and 42 inches of course sand. The clarified water then passes on to the downflow dual media, 
24 inches of anthracite and 18 inches of sand over four inches of gravel, rapid gravity filter for final polishing. However, at 
some point during the fall of 2017 the water was bypassed around the settling tank and package plant, filtered through 
unapproved cartridge filters before then being chlorinated and sent to the clearwell. Filtered water is pumped to the 
c1earwell and thence gravity flows to distribution. Gaseous chlorination is ahead of clearwell storage. High turbidity raw 
water causes the plant to shut down, All functions of the package plant are automated with appropriate shut offs. Backwash 
water is discharged to decant basin and allowed to evaporate. The distribution is gravity fed from the clearwell which also 
serves as an elevated ground tank. A standpipe, currently out of service and located on the southwest side of Toyah, would 
fill at 90 feet and shut off at 104 feet. This provided the system with an additional 24 feet or 0 .022 MG of elevated storage. 

System Facilities Totals: 
Surface Watev is purchased from T&P Lake owned by City of Balmorhea. Limited to supply. 

Copy from re:SearchTX



4/7/2022 to 7/13/2022 Inv. # - 1797025 

Page5of18 

Plant is rated at 175 GPM = 0.252 MGD 
Elevated Tank Storage = 0.250 MG 

0.250 MG from elevated ground storage ( + 0.022 MG from standpipe when in service) 
Total Storage = 0.250 MG ( + 0.100 MG when standpipe in service) 
Service Pumps-= None= Gravity. -

BACKGROUND: 
A prior CCI was conducted on June 15, 20;1.8. The system was sent to Enforcement at the time of the CCI due to not having 
a licensed operator, the surface water treatment package plant bad been by-passed thus sending water that bad not been 
treated to surface water treatment standards into distribution, and not haying a chlorine residual for nine straight days. 

Due to the ongoing issues with returning the City of Toyah Water Treatment Plant to normal operations monthly recons 
are being conducted to monitor chlorine residual at CityJ-Jall. Chlorine residual monitoring will continue until further 
notice, and/or until the water treatment plant is again operational. 

ADDITIONAL INFORMATION 
City of Toyah Public Water Supply had a waiver that required it to have a B Surface Water licensed operator on-site or 
readily accessible by telephone with a C Sm.face Water licensed operator on-site. The waiver from this requirement was 
revoked by tbe Water Supply Div:ision per letter dated July 5, 2018, which was sent to the City of Toyah. 

The City of Toyah continues to make improvements to the system as p1anned and approved. Bacteriological analysis is 
conducted by City of Odessa Laboratory Services, which is NELAC approved. Disinfectant residuals were determined with 
field analysis using field equipment. Final effluent water is evaluated by a combination of field and on-line equipment 
when the water treatment plant is operating. Toyah does not have emergency power, but emergency power is not required. 
Toyah has an informal agreement for generator provision with Light Tower Rentals and Basic Energy Services. Emergency 
planning for Toyah is through Reeves County. 

Occasionally there may be a disruption of supplied raw water due to the age of the raw water transmission line from the 
Davis Mountains, when this happens the city restricts its water use. 

ADDITIONAL ISSUE 
ft is recommended that research be conducted into the potential use of a chlorine booster, possibly located at the standpipe 
once it has been put back into service, to alleviate future low chlorine residual issues in distribution. 

NOE Date: 8/19/2022 

Track Number: 813725 

OUTSTANDING ALLEGED VIOLATION(S) 

ASSOCIATED TO A NOTICE OF ENFORCEMEN'F 

Compliance Due Date: To Be Determined 

Violation Start Date: Unlmown 

30 TAC Chapter 290.42(d)(2.) 

Alleged Violation: 

Investigation: 1797025 Comment Date: 06/04/2022 

Failure to ensure that no cross-connections exist between treated, post-chlorinated water, and raw water before it enters 
into distribution. The pipe that was put in to send raw water into the City of Toyah was not removed, so when water was 
piped to the package plant and then gravity fed to distribution a co-mingling of raw and treated water occurred. 

-Per 30 TAC 290.42(d)(2) -All plant piping shall be constructed so as to be thoroughly tight against leakage. No 
cross-connection or interconnection shall be permitted to exist in a filtration plant between a conduit carrying 

Copy from re:SearchTX



CITY OF TOYAH -TOYAH 

4/7/2022 to 7/13/2022 Inv.# -1797025 

Page6 of18 

filtered or post-chlorinated water and another conduit carrying raw water or water in any prior stage of treatment. 

Track Number: 813727 

30 TAC Chapter 290-45(e) 

Alleged Violation: 
[...]
for use at any given time. There is no evidence of bulk storage of this dry alum, and there is only a small day tank in use for 
the running of the package plant. 

-Per 30 TAC 290,42(f)(1)(A) - Bulk storage facilities at the plant shall be adequate to store at least a 15-day supply of all 
chemicals needed to comply with minimum treatment technique and maximum contaminant level (MCL) requirements. 
The capacity of these bulk storage facilities shall be based on the design capacity of the treatment plant. However, the 
executive director may require a larger stock of chemicals based on local resupply ability. 

Copy from re:SearchTX



4/7/2022 to 7/13/2022 Inv. #-1797025 

Page17of18 

Track Number: 813770 Compliance Due Date: To Be Determined 

Violation Start Date: 4/7/2022 

30 TAC Chapter 290.42(f)(1)(C) 

Alleged Violation: 

Investigation: 1797025 Comment Date: 06/04/2022 

Failure to ensure that the day tank for alum is properly labeled with the chemical contents. 

-Per 30 TAC 290.42(-f)(1)(C) - Every chemical bulk storage facility and day tank shall have a label that identifies the 
facility's or tank's contents and a device that indicates the amount of chemical remaining in the facility or tank. 

Track Number: 813771 Compliance Due Date: To Be Determfned 

Violation Start Date: 4/7/2022 

30 TAC Chapter 290.42(f)(1)(E)(ii)(I) 

Alleged Violation: 

Investigation: 1797025 Comment Date: 06/05/2022 

Failure to ensure that containment facilities for the alum day tank can hold a minimum of 110% of the total volume of the 
container. The day tank used for the liquid alum holds up to 25 gallons, and sits on a secondary containment unit that is 
approximately 3 to 4 inches high, 10 to 11 inches wide, and 26 to 28 inches long. 

-Per 30 TAC 290-42(f)(1)(E)(ii)(D - Containment facilities for a single container or for multiple interconnected containers 
must be large enough to hold the maximum amount of chemical that can be stored with a minimum freeboard of six 
vertical inches or to ho)d 110% of the total -volume of the container(s), whicbever is less. 

Track Number: 81,3772 

30 TAC Chapter 290.46(m){4) 

Alleged Violation: 

Compliance Due Date: To Be Determined 

Violation Start Date: 3/28/2022 

Investigation: 1797025 Comment Date: 08/18/2022 

Failure to prevent the harboring of disease bearing insects (mosquitos) and encouraging other potential disease bearing 
vectors to gather in and around a fire bydran t. The fire hydrant located just east of the intersection of South Front Street 
and Concho Street has been leaking from the base of the hydrant since late March 2022 and there is a continuous flow of 
water coming from the base of the hydrant creating a pond along the edge of South Front Street where wildlife come to 
drink from and mosquitos are breeding in. 

-Per 30 TAC 290-46(m)(4) -All water treatment units, storage and pressure maintenance facilities, distribution system 
lines, and related appurtenances shall be maintained in a watertight condition and be free of excessive solids. 

Additional Issues 

Copy from re:SearchTX



CITY OF TOYAH - TOYAH 

4/7/2022 to 7/13/2022 Inv.# -1797025 

Page 18 oftS 

Description ltem2 

Additional Comments 

Failure to ensure that all personnel who operate the public water system plant are licensed or are working under the direct 
supervision of a licensed operator. (This is pertaining to Mr. Ed Puckett operating the plant when Ms. Brandie Baker is not 
present, and also being the only person besides Ms. Balcer to have a key to tbe water plant) , 

-Per 30 TAC 290,46(e) - Operation by trained and licensed personnel. Except as provided in paragraph (1) of this subsection, 
the production, treatment, and distribution facilities at the public water system must be operated at a11 times under the direct 
supervision of a water works operator who holds an applicable, va1id license issued by the executive director. Except as 
provided in paragraph (1) of this subsection, all public water systems must use a wate, works operator who bolds an applicable, 
valid license issued by the executive director to meet the requirements of thls subsection. The licensed operator of a public 
water system may be an employee, conn·actor, or volunteer. 

Signed 

Signed 

Supervisor 

Attachments: (in order of final report submittal) 

__ Enforcement Action Request (EAR) 

_ Letter to Facility (specify type) : _ _ __ _ 

Investigation Report 

__ Sam,Ple Analysis Results 

__ Manifests 

_ _ Notice of Registration 

List of Attached files 
Brandie's Class Confirmation Slips.pdf 

Information from Brandie 5-18-22.pdf 
Pictures (Part 2).pdf 

Drinking Water Watch SurnmarySheet.pdf 

Information from Ed5-18-22.pdf 
Pictures (Part 1).pdf 

Emails.pdf 

Bacteriological Sample Results.pdf 

Incident 377262.pdf 

_ _ Maps, Plans, Sketches 

_ _ Photographs 

__Correspondence from the facility 

_ _ Other (specify): 

Copy from re:SearchTX



 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 

EXHIBIT D 
TCEQ Investigation No. 1847563 

 
 

 
 
 

Copy from re:SearchTX



PWS_1950004_CP _20220928_INVESTIGATION 
Texas Commission on Environmental Quality 

Investigation Report 

The TCEQ is committed to accessibility. If you need assistance in accessing this document, please contact oce@tceq.texas.gov 

Customer: City of Toyah 
Customer Number: CN600665780 

Regulated Entity Name: CITY OF TOYAH 

Regulated Entity Number: RN101225001 

Investigation # 1847563 Incident Numbers 
386901 

Investigator: 

Conducted: 

HEATHER FAIRBANKS 

09/27/2022 -- 09/28/2022 

Site Classification SW <=so CONNECTION 

No Industry Code Assigned 

Program(s): PUBLIC WATER SYSTEM/SUPPLY 

Investigation Type: Compliance Investigation Location: CITY HALL 230 WEST FIRST ST TOYAH 

Additional ID(s): 

Address:, 

' ' 

Principal(s): 
Role 

RESPONDENT 

Contact(s): 

Role 

PARTICIPATED IN 

REGULATED 
ENTITY CONTACT 

1950004 

Name 

CITY OF TOYAH 

Title 

OPERATOR 

OPERATOR 

Local Unit: REGION 07 - MIDLAND 
Activity Type(s): PWSCMPL - PWS Complaint 

Name 

MS Brandie Baker 

MS Brandie Baker 

PWSRECON - PWS Recon- Reconnaissance 
investigation for surface water and 
groundwater facilities. 

Phone 

Work 

Work 

(432) 448-1599 

(432) 448-1599 

Other StaffMember(s): 
Role 
QA Reviewer 
Investigator 
Supervisor 
Investigator 

Name 
VICKIE MCLEAN 
DOUGLAS WILLIAMSON 
RYAN SLOCUM 
RYAN BERDOZA 

Copy from re:SearchTX



CITY OF TOYAH - TOYAH 

9/27/2022 to 9/28/2022 Inv. # - 1847563 

Page 2 of 4 

Associated Check List 
Checklist Name 
WATER EQUIPMENT 
PWS COMPLAINT INVESTIGATION 
WATER EQUIPMENT 
PWS GENERIC VIOLATIONS 

Investigation Comments: 

INTRODUCTION 

Unit Name 
9/28 
386901 
9/27 
NOE 

On September 9, 2022, at 06:07, a complaint was received by the Texas Commission on Environmental Quality (TCEQ) 
Region 7 via email. The Complainant alleged that the City of Toyah (Toyah) water system has workers at the water plant 
operating the system without supervision (Attachment 1 - Incident). 

DAILY NARRATIVE 
On September 27, 2022, Investigator Heather Fairbanks, along with Investigators Douglas "Jay" Williamson and Ryan 
Berdoza, traveled to City Hall in Toyah to check the chlorine residual, pressure and turbidity. The investigators reported a 
free chlorine residual of 0.08 mg/1, 0.06 mg/Land 0.03 mg/L, a pressure reading of 46 psi, and a turbidity reading of 
4.86 NTU and 0.65 NTU. When visiting the water treatment plant, the investigators did not find any personnel working 
out at the water treatment plant. The investigators did walk the perimeter of the water treatment plant and noticed signs of 
a water discharge coming from the area where the cone settling tank's drain line leaves the plant yard. Following the 
course, the discharge runs the investigators found that the water flowed all the way to the seasonal creek to the west of the 
water treatment plant, this is a violation of 30 Texas Administrative Code (30 TAC) 290,42(i) and Texas Water Code 
(TWC) 26.121; this violation is being addressed in investigation 1797025. Before departing from the City of Toyah, the 
investigators met with Ms. Brandie Baker, operator for the City of Toyah, and discussed that Mr. Ed Puckett and another 
individual had been flushing the water system for her the week prior; but, according to Ms. Baker, Mr. Puckett and the 
other man had not flushed the system per her standard operating procedures. 

On September 28, 2022, Investigator Heather Fairbanks, along with Investigator Jay Williamson traveled to City Hall in 
Toyah to check the chlorine residual, pressure and turbidity. The investigators reported a free chlorine residual of 0.05 
mg/Land 0.04 mg/L, a pressure reading of 50 psi, and a turbidity reading of 0.56 NTU. While visiting the water treatment 
plant, the investigators found the operator, Ms. Brandie Baker, working out at the plant. Upon further inquiry about the 
flushing that still needed to take place, Ms. Baker said that it would take till September 29th before flushing could begin. 

EXIT INTERVIEW 
A violation will be issued for failure to maintain the minimum chlorine residual within the distribution system a.nd will be 
being referred to enforcement. 

GENERAL FACILITY AND PROCESS INFORMATION 
This community system provides treated surface water to 48 metered connections and six recreational vehicle (RV) spaces 
with estimated retail popu1ation of 100 (per system). Mailing address, physical address, location, phone numbers, RN and 
CN for the system are: 

P. 0. Box 144 
Toyah, TX 79785-0144 

120 West Second Street 
Toyah, TX 79785 

City Hall 

City Hall 

432/259-3908 City Hall 
432/ 259-3908 City Hall Fax 
432/924-2712 Mayor Bobby Creamer (cell) 
432/ 448-0814 Mayor Pro Tem Naomi Machuca cell 
cityoftoyah1@yahoo.com 

RN101225001 
CN600665780 

Copy from re:SearchTX



CITY OF TOYAH -TOYAH 

9/27/2022 to 9/28/2022 Inv. # - 1847563 

Page3 of4 

POE 001: POE sampling is from faucet on clearwell. 
Water from T & P Lake in the Davis Mountains gravity flows through a maximum 12-inch transmission line 35 miles to 
Toyah's water treatment plant. Water initially enters the center of a V settling tank and exits to a 175 GPM Pacific-Keystone 
adsorption-clarifier package plant. Alum is injected into a tube static mixer prior to package plant. Polymer is injected at 
the static tube mixer only if raw water NTU is greater than 10 NTU. Water is clarified through an upflow roughing filter of 
four inches of gravel and 42 inches of course sand. The clarified water then passes on to the downflow dual media, 24 
inches of anthracite and 18 inches of sand over four inches of gravel, rapid gravity filter for final polishing. At some point 
during the fall of 2017, however, the water was bypassed around the settling tank and package plant, filtered through 
unapproved cartridge filters before then being chlorinated and sent to the clearwell. Filtered water is pumped to the 
clearwell and thence gravity flows to distribution. Gaseous chlorination is ahead of clearwell storage. High turbidity raw 
water causes the plant to shut down. All functions of the package plant are automated with appropriate shut offs. 
Backwash water is discharged to decant basin and allowed to evaporate. The distribution is gravity fed from the clearwell 
which also serves as an elevated ground tank. A standpipe, currently out of service and located on southwest side of 
Toyah, filled at 90 feet and shut off at 104 feet. This provided the system with an additional 24 feet or 0.022 MG of 
elevated storage. 

System Facilities Totals: 
Surface Water is purchased from T&P Lake owned by City of Balmorhea. Limited to supply. 
Plant is rated at 175 GPM = 0.252 MGD 
Elevated Tank Storage= 0.250 MGD 

0.250 MG from elevated ground storage ( + 0.022 MG from standpipe when in service) 
Total Storage = 0.250 MG ( 0.350 MG when standpipe in service) 
Service Pumps= None= Gravity. 

BACKGROUND: 
Previous Comprehensive Compliance Investigation was conducted May 20, 2015. Toyah is required to have a B Surface 
Water licensed operator on-site or readily accessible by telephone with a C Surface Water licensed operator on-site. The 
system has had the waiver from requirement for a B Surface Water licensed operator revoked per the July 5, 2018, letter 
that was sent to the City of Toyah by Water Supply Division. 

Current Enforcement Actions: 
See Compliance History (Attachment 2 - Compliance History) 

Agreed Orders/Court Orders and Other Compliance Agreements: 
See Compliance History (Attachment 2 - Compliance History) 

Complaints: 
Incident Number: 386901 

Prior Enforcement Issues: 
See Compliance History (Attachment 2 - Compliance History) 

ADDITIONAL INFORMATION 
Conclusions and Recommendations: 
A violation will be issued for failure to maintain a chlorine residual above 0.2 mg/Lin the distribution system, and this 
violation will be being referred to enforcement. No other violations were noted at the time of the investigation. 

NOE Date: 10/12/2022 

Track Number: 826380 

OUTSTANDING ALLEGED VIOLATION(S) 

ASSOCIATED TO A NOTICE OF ENFORCEMENT 

Compliance Due Date: To Be Determined 

Violation Start Date: 9/27/2022 

Copy from re:SearchTX



CITY OF TOYAH - TOYAH 

9/27/2022 to 9/28/2022 Inv.# - 1847563 

Page4of4 

30 TAC Chapter 290.11o(b)(4) 

Alleged Violation: 

Investigation: 1847563 Comment Date: 10/11/2022 

Failure to maintain the residual disinfectant above a 0.2 mg/1 free chlorine in distribution. The failure to maintain a 0.2 
mg/L free chlorine residual in distribution is an alleged violation of 30 TAC 290.11o(b)(4). This is a category B18(c)(7) 
violation (Failure to maintain the required minimum disinfectant residual when disinfectant equipment is available (24 
hours)) according to the EIC Revision Number 17. 

Date~ 

Date 

Supervisor 

Attachments: (in order of final report submittal) 

__ Enforcement Action Request (EAR) 

_Letter to Facility (specify type) : ____ _ 

Investigation Report 

__ Sample Analysis Results 

__ Manifests 

__ Notice of Registration 

__ Maps, Plans, Sketches 

__ Photographs 

__Correspondence from the facility 

_Other (specify): 

Copy from re:SearchTX



Automated Certificate of eService
This automated certificate of service was created by the efiling system.
The filer served this document via email generated by the efiling system
on the date and to the persons listed below. The rules governing
certificates of service have not changed. Filers must still provide a
certificate of service that complies with all applicable rules.

Lik Irene Tong on behalf of Phillip Ledbetter
Bar No. 24041316
irene.tong@oag.texas.gov
Envelope ID: 71030481
Status as of 12/20/2022 7:11 AM CST

Associated Case Party: STATE OF TEXAS

Name

irene tong

Phillip Ledbetter

George Bloder

BarNumber Email

irene.tong@oag.texas.gov

phillip.ledbetter@oag.texas.gov

george.bloder@oag.texas.gov

TimestampSubmitted

12/14/2022 6:16:44 PM

12/14/2022 6:16:44 PM

12/14/2022 6:16:44 PM

Status

SENT

SENT

SENT

Case Contacts

Name

Barbara Boulware-Wells

Michelle Clawson

BarNumber Email

barbara@cityattorneytexas.com

michelle@cityattorneytexas.com

TimestampSubmitted

12/14/2022 6:16:44 PM

12/14/2022 6:16:44 PM

Status

SENT

SENT

Copy from re:SearchTX


	State's First Amended Petition and Application for Injunctive Relief and Appointment of Receiver
	Unsworn Declaration of Ryan Slocum
	Ex. A - June 2021 Order
	Ex. B - November 2021 Order
	Ex. C - TCEQ Investigation No. 1797025
	Ex. D - TCEQ Investigation No. 1847563



